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T RRA DD PR FG A ARAR (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

# A% B % (Sanple Submitted By) : B EEAMRE (RICHMOND ENTERPRISE CO., LTD.)

# db % #%(Sample Description) : WOOD BEAM HANGER STEEL GALV. W/SHACKLE PENDULUM & BOLT
#HSA % (Style/Iten No. ) : SH108

B # B £ (Country Of Origin) : &% (TAIVAN)

& R#H £ (Country Of ¢ #£H (UNITED STATES)

¥ # 8 #8(Sample Receiving Date) : 2017711701

3 H0 k (Testing Period) : 2017/11/01 TO 2017/11/07

R E £ (Test Requested) : RBE A I E > £#Public Law 110-314 (Consumer Product Safety Improvement
Act of 2008, CPSIA)#4TRIE. RKFABFLMARLE AN, / As specified by
client, the sample(s) was/were tested with reference to Public Law 110-314
(Consumer Product Safety Improvement Act of 2008, CPSIA). Please refer to
result table for testing item(s).

PR R (Test Results) ¥4 MT—F (Please refer to following pages).

HE
Signed for and on beha
SGS Taiwan Limited
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electronic format documents, subject to Terns and Conditions for Electronic Documents at www.sgs.comiterms_e-document.htm. Altention is drawn to the limitation of fiability, indernni ion and
jurisdiction issues defined therein, Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
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A8 R (Test Results)

A ER 4 (PART NAME) No.1 : $2&4¢ R (SILVER COLORED METAL)

i# i% (PASS
RHIK B i ¥l PETE MDL 'y CPSIA
(Test Items) (Unit) (Method) (Result) Ak
4 / Lead (Pb) mg/kg |% #CPSC-CH-E1001-08. 3 (2012) 2 nd 100

' MR ERCTRE TR AEA
##. / With reference to
CPSC-CH-E1001-08. 3 (2012).
Analysis was performed by ICP-
AES.

iz (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. MDL = Method Detection Limit (7 k48 RIA&EFR{E)
3. n.d. = Not Detected = below MDL (ki / 4&#MDL)
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* RA Pof WRET NAFTHTRARZHS/MM, *
(The tested sample / part is marked by an arrow if it’s shown on the photo.)
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